CHARLOTTE COUNTY
SEWER MASTER PLAN UPDATE

Charlotte County Utilities Department | 2024

.com
hoto credit: johneliasphotography
p

CHARLOTTE COUNTY

/ FLORIDA




CHARLOTTE COUNTY
SEWER MASTER PLAN UPDATE
Certification and Signature Page

.
I
iy
(

7 STATE OF / J P
#@ A 29N /'/,w'/ / /tyﬁ
‘Paftﬂ?»:: S /L4 (/V/

Thomas W. Friedrich, PE, BCEE
Florida PE No.: 61281

324 S. Hyde Park Ave

Suite 250

Tampa, FL 33606

Charlotte County Sewer Master Plan i



TFriedrich
Image

TFriedrich
Image


TABLE OF CONTENTS

1 IO 15 1 1@ B 1 ] 1-1
0t O o 1 0 1 < 1-1
1.2 ONE Charlotte, ONE Wallr . ...ttt ettt et e e aae e e eenaaaeas 1-2

1.3 Sewer System — Capacity, Management, Operation and Maintenance (CMOM)... 1-3
[...]
FDEP Rule 62-600.405, FAC, Planning for Wastewater Facilities Expansion. This Rule
specifies when an owner of a WRF is required to prepare and implement a capacity analysis
report (CAR) or a CAR Update, preliminary design, final design, and an FDEP permit
application for constructing an expansion based on the historical flows recorded in DMRs.

Initiating construction of an expansion depends on the complexity of the expansion, the
growth rate of the WRF service area, the availability of funding, and other operational
factors. For this reason, CCU staff and outside consultants routinely conduct facility
assessments to identify improvements to optimize the operation and treatment efficiency of
the WRFs.

The most recent assessments were completed in January 2024 and identified the physical
conditions, capacity, performance, and reliability for each WRF. For planning purposes, this
2024 SMP Update assumes that construction is initiated 3 years before the WRF exceeds its
permitted capacity.

The following wastewater flows will be presented as data for each WRF in this chapter. They
are defined as follows in accordance with Rule 62-600.200, FAC:

= Annual Average Daily Flow (AADF) — The rolling average of 365 consecutive days of flow
or the 12-monthly ADFs calculated during any consecutive 12-month period. Timing and
necessity for planning, design, and construction of plant expansions are based on
historical and projected AADF values.

= Monthly Average Daily Flow (MADF) — The total volume of influent wastewater during a
calendar month divided by the number of days in a month.

= Maximum Monthly Average Daily Flow (MMADF) — The highest recorded MADF recorded
during a year.

= 3-Month Average Daily Flow (TMADF) — The average of the 3 monthly average daily
flows calculated during any consecutive 3-month period. TMADF indicates wet-weather
and seasonal flow influx from 1&1 due to rainfall or seasonal population increase (such as
“snowbird” season).

= Maximum 3-Month Average Daily Flow (MTMADF) — The maximum TMADF during a
12-month period.

= Maximum Daily Flow (MDF) — The maximum flow recorded for a single day (24-hour
period).

The timing requirements for expansion depend on the permitted capacity in terms of AADF.
WRFs are designed with a peaking factor to treat higher than typical flows, such as during
the months where MMADF and MTMADF are recorded.

6.1.1 COUNTY’S COMMITMENT TO AWT

In 2021, the SB 64 was passed requiring utilities to submit a plan to FDEP to eliminate
applicable surface water discharges by 2032. FS 403.086 requires applicable wastewater
treatment facilities to upgrade to AWT before discharging to surface waters.

Charlotte County Sewer Master Plan 6-3




CCU’s plan demonstrates that CCU does not discharge to surface waters because the
discharge is into stormwater management systems that are subsequently withdrawn
by users for irrigation purposes (permitted under FS 403.064). FDEP’s SB 64 Annual
Progress Report form is required to be submitted by October 31 every year. Appendix L
includes this form and the County’s Surface Water Discharge Elimination Plan that was
accepted by FDEP in 2021.

CCU is permitted to distribute reclaimed water from the East Port WRF to four reclaimed
water large-user ponds that contain emergency outfalls (see FDEP Permit No. FLO0402091
discharge identifications D-001 to D-004). Under this permit, the East Port WRF is permitted
to continue reclaimed water distribution to these four users under the condition that the
East Port WRF is upgraded to AWT; construction to upgrade the East Port WRF to AWT
standards began in January 2024 and is expected to be completed by December 2026.

In accordance with FS 403.086, the Charlotte County BCC expressed interest in upgrading
all County WRFs to achieve AWT requirements to reduce the levels of CBOD, TN, and TP
that are discharged into their reclaimed water produced and distributed to unrestricted-
access reuse customers. AWT means treatment that will provide a reclaimed water product
that contains no more, on a permitted AADF basis, than the following concentrations:

= 5-Day Carbonaceous Biological Oxygen Demand (CBODs) — 5 milligrams per liter (mg/L).
= TSS -5 mg/L.

= TN -3 mg/L.

= TP -1 mg/L.

AWT also includes high-level disinfection.

CCU continues to pursue the BCC’s direction for upgrading all WRFs to AWT, which will
produce a better reclaimed water product, reduce nutrient loading, improve environmental
water quality, and allow the utility to explore additional beneficial reclaimed water reuse
options. The BCC has shown commitment to achieving these goals by adopting the One
Charlotte, One Water plan and has continued to express interest in upgrading all WRFs to
AWT treatment standards. However, the BCC is keenly aware of the financial burden that
plant upgrades can place on the community and continues to carefully evaluate the
transition to AWT as it is economically feasible based on user rates and as deemed
necessary by evolving state regulations.

6.1.2 WRF CLASSIFICATIONS AND OPERATIONS STAFFING

To ensure the efficient operation and maintenance of each WRF, they are classified based
on their unique design, treatment processes, and flow rates, with corresponding staffing
requirements specified by FDEP Rule 62-699.310, FAC, Classification and Staffing of
Domestic Wastewater or Water Treatment Plants and Water Distribution Systems. Table 6-1
summarizes the classifications and staffing requirements for each of the four WRFs in
Charlotte County.

Charlotte County Sewer Master Plan 6-4




Table 6-1 WRF Classifications and Staffing Requirements

Facility Name Classification Staffing Requirements

Staffing by Class C or higher operator:
16 hours/day for 7 days/week. The lead/chief
operator must be Class B or higher.

Type I, Category Il,

West Port WRF Class B

Staffing by Class C or higher operator:
6 hours/day for 5 days/week and one visit on
each weekend day.

Type 1, Category llII,

2
Burnt Store WRF Class C

1 The East Port WRF is under construction to expand from 6.0 MGD AADF to 9.0 MGD AADF with AWT.
After completion, the treatment facility will become Category | and retain the same staffing
requirements.

2 The Burnt Store WRF is planned to expand from 1.0 MGD AADF to 2.5 MGD AADF with AWT. After
completion, the treatment facility will become Category | and require staffing by Class C or higher
operator for 16 hours/day for 7 days/week with the lead/chief operator being Class B or higher.

A regulatory minimum staffing requirement for safety purposes does not exist; however,
Jones Edmunds highly encourages and recommends that a minimum of two staff personnel
be provided at all times at each WRF for safety reasons.

The criteria established in Rule 62-600.405 include:

» A CAR shall be submitted to FDEP when > If the latest CAR concludes that the
the TMADF of the most recent permitted capacity (AADF) will be equaled
3 consecutive months exceeds 50 percent or exceeded:
of the permitted capacity of the WRF or .

) . < In the next 5 years: Planning and
reclaimed water and disposal systems. . . .
preliminary design of a WRF expansion

If the permitted capacity (AADF) will need to begin.

not be equaled or exceeded in at least In the next 4 years: Final design

10 years, then a CAR shall be submitted documents (drawings and

every 5 years. specifications) need to be prepared.
In the next 3 years: An FDEP permit
application for expansion needs to be
prepared.

If the permitted capacity (AADF) will be
equaled or exceeded in 10 years, then a
CAR shall be submitted annually.

Charlotte County Sewer Master Plan 6-5




6.2 EAST PORT WRF — MID COUNTY

6.2.1 OVERVIEW OF EAST PORT WRF

The East Port WRF is at 3100 Loveland Boulevard, Port Charlotte. The WRF began
operations in 1996 under FDEP Permit No. FLO040291 and has a currently permitted
operating capacity of 6.0 MGD on an AADF basis. The East Port WRF uses a two-stage
activated-sludge process to treat domestic wastewater collected from the Mid County
service area. The East Port WRF is permitted for three options for reclaimed water reuse and
disposal, which are described in greater detail in this section:

= R-001 — 10.233 MGD AADF. Reuse via reclaimed water distribution for irrigation using
CCU’s MRS. See Section 6.2.1.1 for details.

= R-002 — 1.45 MGD AADF. Reuse via on-site sprayfields.

= U-001 — 9.60 MGD AADF. Disposal via deep injection well (DIW) system IW-1 and IW-2.

The WRF site is approximately 500 acres, which includes 51 acres of conservation easement
and approximately 80 acres occupied by WRF structures. The East Port WRF main
operations building also includes the National Environmental Laboratory Accreditation
Program (NELAP)-certified East Port Laboratory (EPLAB). CCU uses the EPLAB to test and
monitor water quality for wastewater, reclaimed water, and potable water services provided
by CCU.

Figure 6-2 shows the East Port WRF process flow diagram. The key components of the East
Port WRF process are described in the following sections.

Charlotte County Sewer Master Plan 6-6




Figure 6-2 East Port WRF Flow Diagram

Charlotte County Sewer Master Plan 6-7




A. Headworks: Raw wastewater enters the WRF headworks structure where screening
and grit removal take place. After screening, wastewater flows into one of the two
vortex-type grit-removal units for grit separation. Compacted screening and
separated grit are dewatered and discharged to dumpsters for disposal. Internal plant
flows from the on-site pump station are introduced to the headworks downstream of
the influent flow meter. These internal plant flows include biosolids dewatering system
filtrate, tank and unit process drains, septage hauling, pump station flows, and
supernatant from the aerobic digesters.

B. Biological Treatment: Wastewater flow from the headworks splits between two
treatment trains configured in a Two-Stage Anoxic/Aerobic, Modified Ludzack-Ettinger
(MLE) Process. Each train includes an anoxic basin and oxidation ditch (aeration
basin) for organics and TN removal. Mixers keep solids suspended and homogenous in
the anoxic zones. Mechanical surface agitators keep the oxidation ditches aerated and
maintain a channel velocity to keep mixed liquor in suspension. Internal recycle (IR)
pumps send mixed liquor rich in nitrate-nitrogen from the oxidation ditch (aeration
basin) to the anoxic basins to promote denitrification and enhance TN removal.

C. Clarification: Flow from the biological treatment process splits between two
clarifiers. The clarifiers provide a quiescent environment to promote mixed liquor
solids separation. The clarifiers are skimmed to remove floating materials and scum,
which are sent to the aerobic digester for treatment. The clarifier effluent flows over a
circumferential weir into a final effluent launder trough. Weir washers travel along the
scum skimmer to remove algae from the weirs and trough. Settled solids from the
secondary clarifiers are pumped to the front of the anoxic basins as return-activated
sludge (RAS) to replenish the microbial community, and a portion is pumped to the
aerobic digesters as waste-activated sludge (WAS).

D. Filtration: Clarified water splits between two automatic backwash (AB) traveling
bridge filters containing sand and anthracite to remove suspended matter. TSS
concentrations of 5 mg/L or below must be achieved for public reclaimed water
distribution. The filters are equipped with a metal canopy and an ultraviolet (UV)
shade cloth to inhibit algae growth and provide equipment protection from sun
exposure. Filter backwash is recycled back to the headworks by in-plant pump station
No. 2.

Charlotte County Sewer Master Plan 6-8




E. Disinfection: Filtered water splits between two chlorine contact chambers (CCCs)
where liquid sodium hypochlorite is dosed for disinfection. CCC No. 1 is designated for
reclaimed water production for PAR where a minimum chlorine residual of 1 mg/L
must be achieved (referred to as high-level disinfection). CCC No. 2 is designated for
disinfection before discharge to deep injection wells or sprayfields where a minimum
of 0.5 mg/L must be achieved for sprayfield application (referred to as basic
disinfection). Sodium hypochlorite is stored in a 6,000-gallon bulk storage tank.
Non-reagent analyzers are used to adjust chlorine feed rates and for chlorine residual
compliance measurement. Reclaimed water is transferred from the CCCs to storage
ponds via high-service pump station (HSPS) No. 1.

F. Reuse and Disposal Facilities: The WRF includes a reclaimed water storage pond
that can be used before transmission and distribution through the MRS. In accordance
with the reclaimed operating protocol, excess or substandard quality reclaimed water
can be diverted to the reject pond or discharged through the on-site sprayfields or
deep injection wells.

G. Biosolids Handling: WAS is pumped from the clarifiers to the 2.0-million-gallon
(MG) sludge-holding tank where blowers aerate the sludge before dewatering using
two Ashbrook 2-meter belt filter presses (BFPs). The East Port WRF digester is
permitted to accept waste sludge from the West Port, Rotonda, and Burnt Store
WRFs. The County owns two 6,000-gallon tanker trucks that make daily hauls from
the other three WRFs and off-load into the East Port WRF digester. Operations staff
decant the digested sludge several times a week, and the supernatant is pumped
back to the headworks. The sludge transfer pumps at the digester are operated by
control panels at each BFP to pump thickened WAS to the dewatering units. Sludge is
dewatered to 17-percent total solids and is transported to the Charlotte County Zemel
Road Class | Municipal Landfill for disposal at the Synagro Biosolids and Yard Waste
Co-Compost Facility.

Charlotte County Sewer Master Plan 6-9




I

. Septage Receiving Stations: The WRF has two Lakeside Raptor Septage Receiving
Stations for domestic septage tank haulers to off-load septage. The septage haulers
have unique access codes for off-loading and invoice generation. Septage haulers
enter their access code in the receiving station control panel, the valve opens to allow
off-load, and the flow meter records the septage volume for billing each hauler. The
system allows for fast off-loading, minimal operations oversight, and administrative
features to collect and record hauler data for invoicing. The septage is screened and
directly pumped to the WRF headworks.

Table 6-2 summarizes the permitted reclaimed water large users (0.1 MGD and greater)
within the East Port WRF service area.

Table 6-2 Reclaimed Water Large Users for East Port WRF as of February 2024

CCU Agreement FDEP Permitted
Capacity Capacity Pond/Direct
(MGD) (MGD)

Area

Large User (acres)

Deep Creek Golf Club 88 0.180 0.343 Pond

Maple Leaf Estates 100 0.388 0.388 Pond

Riverwood Community

Development District 222 1.200 1.200 Pond

West Port Community

Development District 109 0.450 0.450 Pond

6.2.1.1 Master Reuse System

The MRS was established and permitted by FDEP in 2014 as an interconnected reclaimed
water transmission and distribution system that links the East Port, West Port, and Rotonda
WREFs.

Reclaimed water is primarily distributed through the MRS using the unrestricted public-
access reclaimed water system (R-001). The MRS allows CCU to shift excess reclaimed
water between the East Port, West Port, and Rotonda WRFs, serving primarily large users by
bulk such as golf courses, recreation areas, sports fields, and residential developments. The
current total capacity of the shared MRS is 10.233 MGD AADF, expanded since 2017 from
the capacity of 8.792 MGD AADF.

6.2.2 EAST PORT WRF HISTORICAL FLOWS

Figure 6-3 presents the AADF, MADF, and TMADF for January 2017 through December
2024. The figures shows that higher plant flows typically occur in the fall. As of December
2024, the AADF had increased to approximately 5.6 MGD, representing 94 percent of the

Charlotte County Sewer Master Plan 6-10




permitted capacity of 6.0 MGD. The MMADF was 7.5 MGD in September 2017, and reached